





(Latent) TB Infection in the US

- Infection with *Mycobacterium tuberculosis* without manifestations of active disease
 - Asymptomatic
 - Normal or stable chest radiography
- Up to 13 million people in US infected; ~ 4.5%
- 5-10% may go on to have active TB if untreated
- ~ 70% of LTBI in foreign born individuals
- 19% of US born with LTBI treated; 10% of foreign born
- Treatment <u>90% effective</u>
- No significant decline in TST or IGRA positivity over past decade

Mancuso et al, AJRCCM, 2016



(Latent) TB Infection in the US

- A large reservoir of LTBI remains, and continues to be a barrier to <u>TB elimination (≤ 1 case/million)</u>
 - Preventing transmission is essential
 - Testing and treating LTBI, especially in high risk groups, must be increased if TB elimination is the goal
- Clinicians, health care agencies, community organizations, esp those serving at-risk patients, are critical to success



Cost



LTBI Treatment Challenges

- · Identification of those infected
- · Lengthy treatment leading to limited adherence
- Perception of risk (high) and benefit (low)
- Adverse effects influencing patient and provider agreement
- Cost

RUTGERS

Why is there a debate about treating LTBI? Latent TB infection Hypertension Asymptomatic condition Asymptomatic condition . Very serious complications Very serious complications • - Death Death, ____ - Major disability Major disability AND transmission Treatment is max 9 Treatment is for years . months Expensive medications Cheap medications _ - Potential serious side Potential serious effects side effects Requires close - Requires close monitoring and follow up monitoring and follow up • BUT - no debate about Treating WHY the debate about Treating?? Menzies et al., Indian Jnal of Medical Research, 2011

LTBI Treatment Adverse Effects

Isoniazid

- Asymptomatic LFT elevation in 10-20% on INH
 - Generally return to normal even if medication continued
- Clinical hepatitis 0.1-1% on INH
 - Can increase depending on age, other risk factors and medications
 - Severe/fatal very rare but have been reported
- Peripheral neuropathy <0.2%

<u>Rifamycin</u>

- Asymptomatic hyperbilirubinemia 0.6%
- Clinical hepatitis increases when INH + RIF
- Cutaneous up to 6% of people, usually self limited
- · Hypersensitivity reactions rare

RUTGERS

LTBI Treatment Challenges

- · Identification of those infected
- · Lengthy treatment leading to limited adherence
- Perception of risk (high) and benefit (low)
- Adverse effects influencing patient and provider agreement
- Cost



Comparison of Regimen Features: 9H	and 4R	
Regimen Feature	9H	4R
High efficacy	Х	*
Lower hepatotoxicity		Х
Lower overall cost		Х
Higher adherence		Х
More effective against INH-resistant strains (e.g., among foreign-born persons)		Х
Shorter duration		Х
Fewer drug-drug interactions	Х	

Short course regimen: INH + Rifapentine 12 dose regimen

<u>PROs</u>

- INH + Rifapentine + B6 once a week x 12 weeks
- Adherence better

<u>CONs</u>

- Pill burden per dose (10 pills)
- DOT
- · Rifapentine information lacking for some groups

	MARCH 2017				APRIL 2017				MAY 2017											
S	M	т	w	TT)	F	S	S	м	т	W	TV	F	S	S	м	т	W	T	F	S
			1	2	3	4							1	2	1	2		4	5	6
5	6	7	8	9	10	11	2	3	4	5	6	7	8	7	8	9	10	11	12	13
12	13	14	15	16	17	18	9	10	11	12	13	14	15	14	15	16	17	18	19	20
19	20	21	22	23	24	25	16	17	18	19	20	21	22	21	22	23	24	-25	26	27
26	27	28	29	30	31		23	24	25	26	27	28	29	28	29	30	31			
	-	-		\sim			30													

RUTGERS

Treatment Adherence

- Treatment efficacy increases with amount of drug taken
- Many do not complete therapy, regardless of whether adverse effects are present
- · Shorter course regimens may have better adherence

Trajman, IJTLD, 2010 Goswami, BMC Public Health, 2012

LTBI Treatment 1. Initiating treatment 2. Choosing a treatment regimen 3. Monitoring 4. Completion

RUTGERS

Prior to Treatment Initiation

- Rule out TB disease
 - Assess/evaluate for symptoms
 - CXR
 - Microbiology (AFB smear/culture) if suspicion for TB disease
- Determine prior history of treatment for LTBI or TB disease
- Assess risks and benefits of treatment
 - E.g. active liver disease, alcoholism
- Ascertain current and previous drug therapy and side effects

Baseline Laboratory Evaluation

- · Not indicated routinely
- · Indicated for:
 - Persons with HIV infection
 - Pregnant & postpartum women (up to 2-3 mos. after delivery)
 - Individuals with history/risk of liver disease
 - · Heavy alcohol use
 - · Chronic hepatitis
 - · History of injection drug use
 - Consider in older individuals with other chronic medical conditions/medications

RUTGERS

High risk – CXR consistent with prior TB disease

- i.e., old fibrotic lesions consistent with prior tuberculosis – e.g. dense nodules, scar, volume loss, sharp margins, 'hard', bronchiectasis
- · Lack of change from prior CXR
- TST reaction 5mm or greater



Lower risk – CXR consistent with healed primary TB

- i.e., calcified solitary pulmonary nodule, apical pleural capping, calcified hilar lymph node
- Not at increased risk of developing TB disease
 - Treat as though CXR normal
- Use other risk factors and appropriate TST size to determine treatment with standard regimen



Recent literature – Pregnancy

- Randomized trial of safety of IPT during or after pregnancy
 - HIV positive pregnant women randomized to immediate treatment v deferred to 12 weeks post partum
 - Gupta et al. CROI 2018
 - Immediate group had higher adverse pregnancy outcomes; final analysis pending
 - Recommendation for immediate treatment in HIV positive pregnant women may need re-evaluation, except in very high risk (eg recent contact)



Treatment Regimens for LTBI

Drugs	Months of Duration	Interval	Minimum Doses				
	0*	Daily	270				
	9	2x wkly**	76				
	6	Daily	180				
	0	2x wkly**	52				
RIF	4	Daily	120				
INH-RPT	3	Weekly**	12				
*Preferred ** Intermittent treatment only with DOT							



RUTGERS Isoniazid Regimens							
Regimen	Doses	Ideal Duration	Complete Within				
Daily	270	9 months	12 months				
Twice weekly*	76	9 months	12 months				
Daily	180	6 months	9 months	Avoid: HIV infected, fibrotic lesion on CXR			
Twice weekly*	52	6 months	9 months	children			

*via Directly Observed Therapy

RIF daily for 4 months is preferred when: INH resistant or intolerant Patient unlikely to be adherent for longer treatment period → 4R is the first choice in many practices In situations where RIF cannot be used (e.g., HIV-infected persons receiving protections), rifebutin may be

- In situations where RIF cannot be used (e.g., HIV-infected persons receiving protease inhibitors), rifabutin may be substituted
- Be aware of predictable drug interactions (opiates, corticosteroids, oral contraceptives, PI, warfarin etc)
- Orange discoloration urine, tears etc; may stain contact lenses
- RIF + PZA for 2 months

RUTGERS

Efficacy of 9H versus 4R

- Multicenter RCT of ~ 6000 adults
 - 2/3 close contacts
 - 4% HIV positive
 - 3% other immunosuppressed
- Treatment Completion (>80% doses) <u>9H 54% v 4R 69%</u>
- No different in (low) incidence of active TB
- Adverse events fewer grade 3-4 with 4R (hepatotoxicity)
- 4R non-inferior to 9H in terms of efficacy

Menzies et al., N Engl J Med 2018; 379:440-453, 2018





RUTGERS 12 Dose Regimen INH + RPT PREVENT TB (TBTC Study 26)

Study Populat	tion (n = 7731)
TST+ close contacts	71%
Converters	25%
TST+ HIV or HIV+close contact	2%
TST+ with fibrotic changes	2%
	Sterling et al., NEJM, 2









RUTGERS
RPT Adverse Effects
Reddening of secretions
Less common
– Hepatotoxicity
– Leukopenia
– Thrombocytopenia
 Hypersensitivity seen with other ritamycins Fourter 'fluilike', pruritue, hypetension, headache, dizzinese,
 Systemic reactions may occur more frequently with 3HP
 Hepatic induction of drug metabolism
 Reporting: <u>ltbidrugevents@cdc.gov</u>; MedWatch <u>http://www.fda.gov/safety/medwatch/howtoreport/default.htm</u>

INH-RPT Monitoring

- Assess for fever, dizziness, rash, jaundice, muscle aches, abdominal pain, nausea, vomiting, loss of appetite at each encounter
- Educate patients to report above symptoms
- · Monthly clinical assessment at a minimum

RUTGERS

Dosing for INH-RPT with DOT Isoniazid

15 mg/kg rounded up to the nearest 50 or 100 mg; 900 mg maximum

Rifapentine

10.0–14.0 kg 300 mg 14.1–25.0 kg 450 mg 25.1–32.0 kg 600 mg 32.1–49.9 kg 750 mg ≥50.0 kg 900 mg maximum

Isoniazid (INH) is formulated as 100 mg and 300 mg tablets. Rifapentine (RPT) is formulated as 150 mg tablets packed in blister packs that should be kept sealed until usage. New formulations with larger dosage per tablet and fixed-dose INH-RPT combinations are in development.

Source: Three months of weekly rifapentine and isoniazid for Mycobacterium tuberculosis infection (PREVENT TB). Information available at http:// clinicaltrials.gov/ct2/show/nct00023452?term=rifapentine&crank=9. Recommendations for Use of an INH-RPT Regimen with DOT to Treat LTBI. MMWR / December 9, 2011 / Vol. 60 / No. 48





<section-header><section-header><section-header><section-header><section-header></section-header></section-header></section-header></section-header></section-header>	MEDDICATION Build of the second sec	/I ST nt Tuberculosis (TB) Infection
	terretariante and the terret of ter	ST nt Tuberculosis (TB) Infection
average of the generating the second seco	bur doctor may also and Vitamin B6 to your treatment plan. The 12-Dose Regimen for Late Keeping Track of Your Treatment In the black clock, check the to and write the date to show when you look your medicine. Patient Name:	nt Tuberculosis (TB) Infection
weak u	WEEX Monday Deckty Wednesday Transfor Fitty Statutory Sanday CAMPUT 0 <	renhleme. The information martining mar
wate 1 0 <th>Wrek1 D D D D D D Normal Side Effects Most people can take their TB medicines without any</th> <th>problems. The rifapentine medicine may</th>	Wrek1 D D D D D D Normal Side Effects Most people can take their TB medicines without any	problems. The rifapentine medicine may
mms 0	Week 2	ear an orange-red color. This is normal and
with 0 0 <td></td> <td>e and CALL your TB doctor of</td>		e and CALL your TB doctor of
with a 0 <td>week 5 g g g g g g g g g g g g g g g g g g</td> <td>e any of the problems below:</td>	week 5 g g g g g g g g g g g g g g g g g g	e any of the problems below:
week 1	Week 6 D D D D D D D D D D D D D D D D D D	Skin or whites of your eyes appear yellow
west 0 0 <td>Week 7</td> <td>Bruises, or red or purple spots on your skin that</td>	Week 7	Bruises, or red or purple spots on your skin that
west a	Week 8 0 0 0 0 0 0 0 0 0 D D D	you cannot explain
Immediate 0	Week 9 D	around your teeth
week 12	Week 10 D	Shortness of breath Bain or tindling in your hands arms or loss
Please taik to your doctor or nurse if you have any questions or concerns about treatment for laten TB infection. Doctor/Clinic Contact Information	Week 11 D </td <td>Feelings of sadness or depression</td>	Feelings of sadness or depression
Name of the staff caring for your	Please tails to your decide or nume if you have the test from the test of test of the test of the test of	we any questions or concerns about
Phone number	Phone number:	





Choice of treatment regimen summarized

- Short course (4R or 3HP) preferred over 9H
- · 3HP populations expanded, DOT not required
- · Patients/providers have choices
- Education, follow-up, completion of treatment
- 9H *only* if on essential medications, which rifampin would interfere with, or other contraindication to rifamycin







RUTGERS	
---------	--

Completion of Therapy

Regimen	Duration	Doses	Complete Within
Daily INH	9 months	270	12 months
Twice weekly INH	9 months	76	12 months
Daily INH	6 months	180	9 months
Twice weekly INH	6 months	52	9 months
Rifampin	4 months	120	6 months
INH-RPT	3 months	11-12	16 weeks



